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CT15232

Pos.No. Part No. Description Qty Remark

1 5001523200101 Carbon brush\7x17x20 2
2 5001523200201 Spring 2
3 5001523200301 Tapping screw\st3.5x8 2
4 5001523200401 Brush holder 2
5 5001519400301 Screw\m5x45 4
6 34714400101 Spring washen\g5 4
7 34704700201 Flat washer\g5 4
8 5001523200801 Motor housing 1
9 5001519400901 Stator 1
10 5001519401101 Tapping screw\st5x80f 2
11 5001519401201 Bearing sleeve 1
12 35401200401 Bearing\6000-2rs 1
13 5001519401401 Washer 1
14 5001519401501 Armature 1
15 5001519401601 Bearing\6202-2rs 1
16 5001519401801 Baffle 1
17 5001519402001 Spindle lock pin 1
18 5001519402101 Rubber column 1
19 34728100201 Tapping screw\st4x16f 8
21** 5001523202102 Switch 1
22 5001523202201 Cord sleeve 1
23 37000503701 Power cord 1
24 34727600601 Tapping screw\st4x12f 2
25 5001523202501 Cord clamp 1
26 5001523202601 Terminal block 1
28 5001519402401 Screw\m6x80 1
29 34721300101 Hex nut\m6 1
30 5001519402501 Cutting arm 1
31 5001523203101 O-ring 1
32 5001519402201 Screw\m6x16 1
33 5001519400701 Lock pin 1
34 5001519400801 Spring 1
35 5001523203501 Screw\m6x8x@8xt3 2
36 5001523203601 Rubber set 3
37 5001523203701 Movable guard 1




38 5001523203801 Hex nut\im6 2
39 5001519403501 Screw\m10x25 1
40 5001519403401 Clamp sheet 1
41 5001519403301 Outer flange 1
42 11001800101 Cutting wheel 1
43 5001519403101 Inner flange 1
44 5001519403001 Spindle 1
45 5001519407001 Key\6x16 1
46 5001519402901 Bearing\6204-2rs 1
47 34737600302 Screw\m6x16 4
48 5001519404001 Fixed guard 1
49 5001523204901 Back cover 1
50 5001523205001 Tapping screw\st5x12 2
51 5001519402801 Cover 1
52 5001519402701 Gear 1
53 35401201801 Bearing\6000-2rs 1
54 5001519404201 Circlip for shaft 1
55 5001519401901 Hollow shaft 1
56 34721300101 Hex nut\m6 1
57 34737600302 Screw\m6x16 1
58 5001519406501 Torsion spring 1
59 5001523205901 Enhanced plate 1
60 5001519406401 Dust cover 1
61 34704800101 Flat washer\g6 1
62 34725900101 Spring washer\g6 1
63 5001519406201 Screw\m6x15 1
64 5001519405301 Screw\m10x20 2
65 34726100201 Spring washer\g10 2
66 34724600301 Flat washer\g10 2
67 5001519405601 Fence 1
68 5001519406801 Base 1
69 34795400101 Flat washer\@8x@16x1.6 2
70 5001519404801 Pin 1
71 5001519404701 Spring round pin 1
72 5001519405701 Vice nut 1
73 5001519406101 Pin 1
74 5001519405801 Support bracke 1




75 5001523207501 Semicircle clamp 1
79 34795400101 Flat washer\g8x@16x1.6 1
80 34749800201 Circlip for shaft\g6 1
81 5001519406001 Screw\m8x20 2
82 34726000301 Spring washer\g8 2
83 5001519405001 Vice plate 1
84 34724500201 Flat washer\@8x@25x3 1
85 34721600401 Hex nut\im8 1
86 32007200101 Shock rubber feet 4
87 5001523208701 Spanner 1
88 5001523208801 Shock pad 1
89 37400101001 Capacitance 1
90 5001523209001 Armature set 1
91 5001523209101 Handle set 1
92 5001519407101 Screw rod handle set 1
93 5001523209301 Inductance 1




